8 7 6 5 4 3 \
s
BOM FOR ASSEMBLY 21320 BOM FOR ASSEMBLY 21320 Digitally signed b
COMPONENT|DESCRIPT ION 0T Y| [CONPONENT [DESCRPT 10N oty CATHEY CLARK v | REvisto pER £co se153 75198 | v
13580 |WASHER, #8 SAEL FLAT 2 |[22036 NUT .25/20 NYLON INSERT 9 one C,;}HEY LARK, 5 [revises e o s el
18012 |COVER, LOWER, RH, 4600 T |[2z2047 WASHER, . 250, FLAT 7 0=STAIRMASTI YRR —
18013 |COVER,LOWER,LH, 4600 I |[22070 WASHER, 312 SPLIT LOCK [ c=US
18072 RIVET, PERM 19 |[22075 WASHER, 312 USS FLAT 9 Date: 2003/02/2 D[ Reviso per £co wine s/16/a9] B
20006 SPROCKET,BS14 41 CHAIN | |[22093  [SCREW, .312-18 X .15, HEX HD CAP 5 15:34:39 0600° A reviseo per eco #7128 o/17709] R
20008 LINK, MASTER, #41 I |[22138 |WASHER, 250 INTERNAL LOCK 1 (8> 9> R?asona bogument is A\ reviseo ser £co w742, a/1/00 | R D
release!
20157 LINK, NASTER, #40 2 |[22140 WASHER, 0D 100, 1D 63 2 A revise ven ceo weozs P
20188 |MOUNT, SHOCK 2 |[2z1a1 SNAPRING 0D.115,1D.595 2
& REVISED PER ECO #808701 8/9/01 RH
20195 |BEARING, CLUTCH 2 |[22143 [swapring, 375 2
20196 BEARING,NEEDLE | 1D XI-1/4 0D X1/2 2 |[22150 SCREW, #10-24 X .38 ZINC PLATED | A\ Reviseo per eco w815 [o16701) ®
20197 |WASHER, THRUST & |[22175  |SCREW, .250-20 X 3.00, HEX HD CAP i AN REVISED PER ECO #8190 1os31i01| R
20198 BEARING, THRUST 4 22191 WASHER, SHOULDER, .38 2 NOTES: ,ﬁ REVISED PER ECO #8344 4r29/02 | RH
20199 |CHAIN, STEP 2 |[22212 PAD, PEDAL, LH [ I DELETED o revise sen ceo weses Toeron e
cozos | ALTERNATOR . PAD, PEDAL, R ‘ [Z> APPLY BEARING GREASE PRIOR TO ASSEMBLY [
20206 SNAPRING, 0D . 125, 1D. 906 | ||22326 PIN, CLEVIS 2 3 LUBRICATE WITH GREASE BEFORE ASSEMBLING : STEP CHAIN CONNECTION POINTS,
20213 RING, SNAP, .15 2 |[22347 chain, fransmission [ PEDAL ARM SHAFTS, LEVELING ARM SHAFTS, SPRING PULLEY SHAFTS, AND PEDAL SHAFTS.
20214 SNAPRING , 375 2 22315 DECAL, S/N, BC, 1.6 X 1.5 I 4 éuETF\‘CAlﬁDWS\;gHQgWPSELN g;%ER‘S;ETLC‘gHY)RETURN SPRING, TRANSMISSION
20329 LINK, DOUBLE PITCH 2 |[22569 MANUAL ,OWNER 'S, 42/4400PT/CL, ENG L [eoaiz> 5. CENTER 6 GROOVE POLY-V BELT IN MIDDLE OF ALTERNATOR AND POLY-V PULLEYS.
20423 |TYRAP,1/8 X 1.515 2 |[22663  [SCREW, #6 X .50, PHIL TYPE T 1 6 DELETED
20507 POWER CORD, EUROPEAN I |[e2847 RIVET, KIT(10 PER) [ 1. DELETED
0578 SPROCKET 137 7 (22578 [SET SCREW. . 25-28%. 38 ‘ [ 8> MODEL LEVEL ITEM,REFERENCE MODEL LEVEL BOM 4400 PT
20768 |CONNECTOR, SPRING CHAIN 2 |[22930 ASSY., LOAD RESISTOR, 4400 PT B 9> MODEL LEVEL ITEM,REFERENCE MODEL LEVEL BOM 4200 PT
20785 |MSSY, DRIVE SHAFT, SPRING PIN | ||f2e83  |WASHER, SHOULDER, .25 1D : [T0> MODEL LEVEL ITEMS, POWER ADAPTER (20859, JAPAN ONLY) AND POWER CORD ¢
20787 HUB, DRIVE, PM | |]23054 NUT, . #8-32, NYLON INSERT 2 (EUROPEAN SHOWN FOR REFERENCE) ARE FOR INTERNATIONAL 220V APPLICATIONS
[e > o >8>0t DECAL, CAUT 10N, 4000PT/CT, ENGL ISH I |[23354  [SNAP RING, ITMM [ AS ADDITIONAL NON-INSTALLED PARTS TO REPLACE EXISTING PONER CORD AT
21093 |SFRING,FETAL RETURM £_||23636  |WASHER, SPACER e NODEL LEVEL | TEMS ONER'S WANUAL (ENGLISH SHOWN FOR REFERENCE), FASTENERS
21192 RETAINER, PEDAL CHAIN 2 |[23119 pin, roll, 3/16x1.5 [ o> '
(22847) AND REMOVAL TOOL (23853) AND COVER INSTALLATION
21204 |ASSY, DIODE I |[23816 LABEL, WARN NG, POWER CONNECTOR I [sao>elia> INSTRUCT IONS ARE TO BE PACKAGED SEPARATELY AND SHIPPED WITH MACHINE PER
[ >[9 > 8 >[2l213 DECAL,DISTRIBUTOR, GERMAN I 23842 SPROCKET, 8MM, HTD, 80 TOOTH I MANUFACTURING GUIDEL INES.
21349 ASSY, ARM, LEVELING 2 |[23853  [TOOL,REMOVAL,COVERS FASTENERS o> (2> MODEL LEVEL SERIAL NUMBER DECAL T0 BL PLACED TOP CENTER
. ARM, . . OF TUBE, READABLE FROM FRONT OF MACHIN
21350 ASSY, ARM,PEDAL,L H_,PB I |[24000 PULLEY, HID, POLY-V, 8.00 DIA i T WODEL LEVEC 1B BLACE CLIPS. (560 AGAINST RIBS AS SHOWN
21351 ASSY, ARM, PEDAL,R.H_, PB T |[2a2n SCREW, .312-18 X 3.00, HEX HD CAP 2
21366 |WASHER, THRUST, .63 1D 1 |[2a307 CONNECTOR, POWER [ (T4>> MODEL LEVEL ITEM, 120V MACHINE ONLY.
21448 |SCREW, .315-16 X 4.50, HEX HD CAP I |[24323 [CLIP,CABLE, ADHESIVE BACKING 5 5> NONE
[Zo>[ 9 > 8 >[5 DECAL,SIDE COVER, 4400 PT 2 |[24326 DECAL, DOM_COMPLI ANCE i
1402 TVASRER FLAT, 315 remiET PIS FoT 3 PN ‘ 76> MODEL LEVEL ITEM, DECALS SHOWN IN ENGLISH/DOMESTIC.
21463 SNAPRING, . 375, SS 2 |[24666 bracket, mounting, covers 2 e > 9 >[i6 > [I7> MODEL LEVEL ITEM, DOMESTIC SHOWN FOR REFERENCE.
21487 IDECAL, LEG LEVELING 24747 |bearing.needle, [Tx23i )2 : MODEL LEVEL ITEM, (GERMAN DISTRIBUTOR DECAL SHOWN FOR REFERENCE)
21501 WELDMENT, MAIN FRAME, 2400/4400 25079 SCREW, #8 X 3/8 LG, TYP A, PAN/HD, PH |2 ' :
[5>[8 >[e1510 COVER, UPPER, RH I | [25454 SCREW, .25-20 X 75, HEX 07 (13> MODEL LEVEL ITEM, SEE B.O.M. FOR CONSOLE PART NUMBER B
[ >[ 8 >[elsl COVER, UPPER, LH I |[25978  |WHEEL, 3 IN. DIA. 2
21517 TCOER WD 27790 SPACER. C40 CONSOLE TEo > MODEL LEVEL ITEM, DECALS SHOWN IN 4400 PT ENGLISH.
21518 belt, poly-v,430]6 T |[21827 ASSY, CABLE, C40 CL [ [Z0> REFER 10 FINAL BON.
21519 PULLEY,SPRING, 4200/4400 2 |[(27775) |CONSOLE ASSEMBLY, C40 | [o>
21529 [oelt,hid,8mm, 80mn | [[22>> TOROUE TO 21 FT. LB
21530 HUB, ECCENTRIC, 2400/4400 | COVER/FINISH CHART
21531 shaft, first red |
21518 |GROMMET,NECK, 2400/4400 [ PIN [DASH # COVER/FINTSH
21590 BRACE, ALTERNATOR, 4400 PT6/CL [ 21320 00 | wa |
21592 SPACER, ALTERNATOR, 4400 PT/CL i 20320 | 01 | BLACK COVER, WHITE PONDERCOAT
21597 PULLEY,ALTERNATOR, | 044 DIA [ 21320 | ~11 | GREY COVER, WAITE PONDERCOAT
21600 bearing, ball, I7mm x 30mm 2 21320 -02 TEXTURED BLACK POWDERCOAT
21616 INSERT, NECK, 240074400 i 20320 | 03 | BLACK COVER, WRINKLE BLACK P/
21654 key, woodruff, #605, 188, 625 | 21320 -13 GREY COVER, WRINKLE BLACK P/C
21657 WASHER, THRUST, . 688 X . 125 3 21320 -04 6L0SS BLACK POWDERCOAT
[ >[e1613 INSTRUCT., INSTALL INJ MOLD CVR i 21320 | 05 [ OUTSIDE PROCESS, SEE HOTES
;H;;‘ ES‘QYHF‘)S:L — f * SUFFIX DETERMINED BY P/N #21501 | A
’ ‘ i il i TOLERANCES WLESS OTHERWISE SPECIFIED:[PROD/PUR MGR.| =]
R T BN TR T I R [ = EEOAREIET, ware s rows e,
, - ) JXXX £.010 MACH\NED +0°30° [EvGRe Wer. T
22028 |NUT, 37516, NYLON INSERT \ CONF IDENT (AL T PROPRIETARY|> gt omicisions seees [ e ASSEMBLY, FINAL,
22020 [WSiER. 378 USs P 2 o < e 4400 PT
22032 NUT, 5/16-18 NC NYLON INSERT HEX 2 PART, PROUDED TO TaLTD paTics, on seo|  ZURE ERCRR e ShRrace s TSy it e easen ron [
PR O 21320 A
SERVED INCLUDING COPYRIGHTS 5. ALL VIENS 3RD ANGLE PROJECTION SEE CHART [ScALE: 0,250 ‘PLOT DATE 1129103 ‘SH[ET\ OF 3
g 7 6 5 1 3 RO/ cevera e onev o




7 6 5 4 3
™
BLACK
(RESISTOR 22930
TO GROUND 20205)
7 GROUND:

[21 >HANDLE ASSY.

2X 20157
2X 20768

4X 22047
4X 22026
4X 22036

21501

2X 21462
2X 22143
2X 215619

2X 25978
2X 21774
2X 22326

2X 20423

BLACK
(RESISTOR 22930ﬁ\\\\\\\\
TO B+ 20205)

BLACK
(POWER CONNECTOR 24307
TO GROUND 20205)

BLUE
(MAIN CABLE 27827
TO TACH 20205)

BROWN
(MAIN CABLE 27827
TO FIELD 20205)

N

BLACK
,////k(MA\N CABLE 27827

TO GROUND 20205)

\,

T

HIT
(MA
0 P

£
N CABLE 27827
OWER CONNECTOR 24307)

SCALE 0.75

(MAIN CABLE 2782T)

CONFIDENTIAL & PROPRIETARY
THIS DOCUNENT IS THE PROPERTY OF
STAIRMASTER SPORTS/MEDICAL PRODUCTS,

€ SHEET | FOR FULL TEXT)

inc
oRArIER

Sefibiessr. 5]

RO 1SS AT, 1

e

T G

21320

VER, ‘ REV

A

Jschie o 250 [Pror oaie

1729703 [sHEeT2 OF 6

3

PRO/ENG |NEER GENERATED DRAWING
FILE NAME: 21320 .DRW



22075

() 22032

24666
2% 23054
©
24211 — o 13580

—~ If [—2x 25079
0
[ (21590)
\ 22930
\ 3% 22047 22l

[/QZHVZZOH
22036
N A
2X 22983 1
[2\50\>4//// Elj jJ[:mw NHM\\g2‘5g7
=

g

: e h_Hdla_
2X 22191 22029
| 21448 21592
2X 22030
SECTION E-E
SCALE  0.750
“
2x 21192 SECTION B-B
SCALE  0.500
4X 22036
4X 22026
ACK 7

(POWER CONNECTOR #24307
TO GROUND #20205))

WHITE
(POWER CONNECTOR #24307
TO MAIN CABLE #27827)
GREEN 22075
(POWER CONNECTOR #24307 TO
CHASSIS GROUND #22150)
24271
24666
24307 </////
22032
SECTION 66
SCALE 0,750
F ! F 2X 21298
C G - C
4X 22663
D = w Ea T
> CHpOL LT | SRl emen. |5 220 | A[B)
STAIRUASTER SPORTS NED CAL SRODUETS, 1NC
E SHEET | FOR FULL TEXT) oRarTER [SCALE 0250 [PLoT DATE 1720703 [sweeT 3 OF 6

! ° > 4 | 3 \ | reeme e




2X 21600 | =
—o—F
|
<23638)\ETT iis
| L 24000
(21600) -
(20197) (20206) @ 2X 23638
(20198)
(20197)
7 23354
(20195 @/
(20197) (23838) (23354)
(20198)
(20197) SECTION ¢
SCALE 1,00
ECCENTRIC ASSEMBLY
(20196) SCALE 1.000

20197)
(20198) SECTION D-D
20197) SCALE  1.00

DRIVE SHAFT ASSEMBLY

SCALE 1.000

CONF IDENTIAL 8 PROPRIETARY fil.i"llﬁl' size s o ver,  Trev
T SOENT TS T sreptts a7 StairMasterly) 21320 NP
STAIRMASTER SPORTS/MEDICAL PRODUCTS, INC HOALTH 8 TITNESS PRODTS, 1K
(SEE SHEET | FOR FULL TEXT) ORAFTER [scALE: 0 250 [PLoT paTE 1729703 [swEeT 4 OF 6

e ! 0 S 4 | 3 \ T




2X 20214

®T

PEDAL SHAFT ASSEMBLY
LEFT PEDAL SHOWN UNEXPLODED

SCALE 0.50

b
Y
9
"
\\‘\‘\!‘ S ‘,
\
/ SECTION F-F
N SCALE 1.00
21794
(21501)

o~

(253)\W

IS Nig

(23719)

7 —
(23842)/ /; Y (21657)
24141~
(21501)

V) VI
(20006)
(21654)

2X 24747
r (22818
@ 20006
< ¥
AR
N

(21657)

(22037)

vvvvvv

8 7 6 5 4




8 7 6 5 4 3 \
———
S — 27827
&7
o g
o= - \
I R = L—
o 11
® CONSOLE ASSEMBLY
27797 4 @
7i7 4% 25454 [0 >
7 41 221385,
/ @A
21510 /2‘5” [[3>[E > 5n 24323
©
5K 18072 21514
SEE SECTION H-H
o & J-J FOR COVER
| | L REMOVAL DECAL
B LOCATIONS
©
210178 >8>
® 4x 18072 [9. >
2K 21452
B

/ ©
8X 18072

o~y o
=

SCALE 0.500
1@
21487
2320[E>
Me>enns) 22T o (21 18072)
CONF IDENTIAL & PROPRIETARY
> LIOEATLEL & FROFRIET BEiEss | 21320 A
STAIRMASTERs SPORTS/MEDICAL PRODUCTS, INC MOALTH 8 FITHESS PAOBKCTS. 1K
SEE SWEET | FOR FULL TEXT) | omariee JscAE- 0250 [PLOT DATE 1/29/03 [sHEeT6 OF 6
8 | ! | 6 | 5 4 \ 3 \ B




BLACK.
(RESISTOR
TO GROUND >

BL
CRESISTON
TD B+

,/?hi?:l CABLé@

TO GROUND

BLA
(POWER CONNECT]
TO GROUND

IR0V
(MAIN_ CABL
B 70 FIELD
(MAIN CABLE
TO TACH

i

70 POWER CONNECTOR 63

SCALE 0.75

>-/ ?
HITE
(MAIN CABLE (MAIN CABLE (@




SECTION B-B
SCALE  0.500

B
(POWER CONNECT %
TO GROUND
\m%
(POWER CONNECTO
TO MAIN Cm:@
E

10
2]

(POWER CONNECTOR
CHASSIS GROUND

SECTION G-G
SCALE  0.750







A ] M <{
(=
8
S
2
=]
| , &
8
g
M
< <
n lip]
) m 0
mw
%
=
| o 1
i
24
5 [N
o [44]
o {0 m q




COVERS NOT AVAILABLE FOR 4400PT THAT ARE
PRE 3/96, PLEASE ORDER SM24863-06K (COVER
UPGRADE W/NECK WELDME NT)




4400PT, DOMESTIC, WB.O.M., BLACK

SKU: #SM120003 (BLACK)  #SM120013 (GREY)

REF NO. PSE NO: DESCRIPTION
1 SM24803-03 |[ASSY,NECK,44PT/CL W/INJ CVR,WB
2 SM24323 |CLIP,CABLE,ADHESIVE BACKING
3 SM25244 |SCREW,.250-20X.50 BUTTON HD CP
4 SM21590-03 |BRACE ,ALTERNATOR, 4400 PT/CL,WB
5 SM21529 |BELT,HTD,8MM,800MM LONG
6 SM22047 |WASHER,FLAT,1/4 ID X 5/8 OD
7 SM22026 |SCREW,.250-20X1.00,HEX HD CAP
8 SM22036  |NUT,.250-20,NYLON INSERT
9 SM21462 |SCREW,1/4-20X3/8",BUTTON HD SO
10 SM22143 [RING,SNAP, 3/8"

11 SM21519  |PULLEY SPRING,4200/4400

12 SM25978  |KIT,WHEEL

13 SM21774  |PINHITCH

14 SM22326 |PIN,CLEVIS

15 SM22150 |SCREW,#10-24 X .38 ZINC PLATED
16 SM27827 |ASSY.CABLE, C40 4400/4600PT, (8/01 to Present)
it 77 SM21437-03 [(CS)MAINFRAM,T2,4400PT/CL/2400
18 SM20188 |MOUNT, SHOCK

19 SM20008 |LINK,MASTER #41

20 SM22347 |CHAIN,TRANSMISSION,4200/4400
21 SM20205 |ALTERNATOR,PRESTOLITE,1992
22 SM24271 |SCREW,.312-18X3.00,HEX HD CAP
23 SM22075 |WASHER,.312 USS FLAT

24 SM23054 |NUT #8-32,NYLON INSERT

25 SM13580 |WASHER,#8 SAE FLAT

26 SM27791-03 [WIREFORM,MAGAZINE HOLDER
27 SM24666-03 [BRACKET MNT,CVR,CL SYS,CL,W/B
28 SM22032 |NUT,5/16-18 NC NYLON INSRT HEX
29 SM22093 |SCREW,.312-18X.75 HEX HD CAP
30 SM22930 |ASSY,LOAD RESISTOR,4400 PT

31 SM23609 |WASHER,FLAT #8 FENDER,

32 SM25079 |SCREW,8-32 NC X .62 PHIL PAN

33 SM21616 |INSERT,NECK,2400/4400

34 SM21204 |ASSY,FIELD,DIODE

35 SM24307 |ASSY,MAIN POWER HARNESS

36 SM21518 |BELT,POLY-V,430J6

37 SM21093 |SPRING, PEDAL RETURN

38 SM20157  |KIT,MASTER LINK

39 SM21298 |LINK, DOUBLE PITCH W/SLEEVE
40 SM20199 |CHAIN,STEP CHN4ON P 37

41 SM22663 |SCREW#6 X .50 PHILTYPE T

42 SM21192 |RETAINER, PEDAL CHAIN

43 SM21448 |SCREW,.375-16 x 4.50 HEX HD CP
44 SM22030 |WASHER, 3/8 USS FLAT




45 SM22983 |WASHER,SHOULDER,.25 ID,NYLON
46 SM22175 |SCREW,.250-20X3.00,HEX HD CAP
47 SM21508 |(CS)ASSY,ALT. PULLEY ,4400PT T2
48 SM22029 [NUT,.375-16,NYLON INSERT

49 SM22191  |WASHER,SHOULDER,.38 I.D.

50 SM21592-05 |[SPACER,ALTERNATOR,4400 PT/CL
51 SM22070 |WASHER,.312 SPIT LOCK

52 SM24897 |(CS)ASSY,ECCENTRIC SHAFT

53 SM20198 |BEARING, THRUST

54 SM10383 |(CS)ASSY, SPROCKET RH

55 SM10382 |(CS)ASSY, SPROCKET LH

56 SM10400 |(CS)ASSY,DRIVE,HUB

Bir SM10485 |(CS)ASSY,DRIVE HUB & SHAFT

58 SM22618 |(CS)ASSY,SPROCKET,80T

59 SM40216 |KIT, FIRST REDUCTION

60 SM27783-03 |WIREFORM ASSY, WATER BOTTLE
61 SM21657 |WASHER,.688 I.D. X .125 THICK

62 SM24747 |BEARING,NEDL,DRWN CUP,17x23x12
63 SM22878 |SCREW,SET,SOCKET,.250-28 X .38
64 SM20006 |SPROCKET, BS14 #41 CHAIN

65 SM22141 |RING,SNAP,5/8"ZINC PLATED

66 SM22140 |WASHER,FLAT 1.00 OD X .63 ID

67 SM12446 |WASHER,WAVE,.751 |.D.

68 SM21793 |ASSY,PEDAL,RH,CL SYS,V2

69 SM21463 |RING,SNAP,3/8",SS

70 SM21366 |WASHER,THRUST, .63 ID

71 SM27797 |SPACER, C40 MOUNTING

72 SM10989-03 |(CS)ASSY,ARM,PEDAL,RH,PB,W/B P
73 SM20213 [RING, SNAP 3/4"

74 SM21417 |ASSY ,MAIN CABLE, 4400 PT,HM, C5 (2/96 to 8/01)
75 SM10991-03 |(CS)ASSY,ARM,LEVELING,PB, W/BPD
76 SM22363 |ASSEMBLY HUB/SHAFT PRESSFIT
77 SM21286K [KIT, LEVELING ARM UPGRADE, LT
78 SM24329 | CAP,LEG,LEVEL ADJUST,OCT

79 SM21285K [KIT, LEVELING ARM UPGRADE, RT
80 SM40184 |KIT,LEVEL ARM

81 SM20214 |RING, SNAP 3/8"

82 SM21794 |ASSY,PEDAL,LH,CL SYS,V2

83 SM24954-07 |(CS)COVER MID,W/DECALS,GREY
84 SM10990-03 [(CS)ASSY,ARM,PEDAL,LH,PB W/B P
85 SM27775-20 [CONSOLE ASSEMBLY,C40,ENG

86 SM27130 |PCB ASSY,C40 PROCESS(M128)NON-
87 SM27792  |KIT, C40 OVERLAY

88 SM18074 |CVR,LWR,RH,44PT,GREY

89 SM18075 |CVR,LWR,LH,44PT,GREY

90 SM27078 |KIT,DRIVE HUB MOUNTING

91 SM25454 |BOLT, 1/4-20 X .75, HEX HEAD

92 SM22138 |WASHER,.250 INTERNL TOOTH LOCK
93 SM40070-001|PCBA, DISPLAY, CJ40

94 SM21511-06 [COVER,UPPER,LH,INJ MOLDED

95 SM21239 |(CS)SHAFT,ARM,PEDAL NICKL PLTE, (1/96 to 2/97)
96 SM21510-06 |COVER,UPPER,RH,INJ MOLDED




97 SM22847 |RIVET KIT (10 PER)
98 SM27058-06 |(CS)COVER,LH W/DECAL,4400PT,BLK
99 SM27057-06 [(CS)COVER,RH W/DECAL ,4400PT,BLK
100 SM21510-07 |COVER,UPPER,RH,INJ MOLD,GRY
101 SM21511-07 |COVER,UPPER,LH,INJ MOLD,GRY
102 SM22086 |RIVET,PANELS, PLASTIC
103 SM22280 |[(CS)KEY,3/16 SQ X 1.250 LONG,Pedal shaft, (1/96 to 2/97)
104 SM24954-06 |(CS)COVER,MID,W/DECALS,BLK
105 SM21578 |GROMMET NECK,2400/4400
106 SM21403 |ASSY. MAIN CABLE,4400PT,C2, (1/95 to 2/96)
Not shown| SM20001 |REDUCER, SPEED, TRANSMISSON,(PRE-11/95)
Not shown| SM20200 [CHAIN, TRANSMISSION CHN411 61, (PRE-11/95)
Not shown| SM20202 |BELT,POLY-V,200J6, (PRE-11/95)
Not shown| SM20547 |BRACKET,TRANSMISSION, (PRE-11/95)
Not shown| SM20808 |PAD, RUBBER TRANSMISSION, (PRE-11/95)
Not shown| SM21094 |PULLEY,SPRING, OLD STYLE 4400PT, (PRE-11/95)
Not shown| SM21245 |PULLEY TRANSMISSION,440PT, (PRE-11/95)
Not shown| SM22181K |KIT, TOUCH-UP PAINT,WRKLBLACK
Not shown| SM21287 [ASSY, TRANS W/PULLEY AND SPROCKET, (PRE-11/95)
Not shown| SM21436-03 [(CS)MAINFRAME,BISON,4400PT/CL, (PRE-11/95)
Not shown| SM21676-03 |CLAMP,HANDRAIL,4400/2400,BLACK
Not shown| SM22569 |MNUAL,OWNRS,42/44/4600PT/CL,EN, (C5 console)
Not shown| SM22867 |MANUAL 4600 C-40
Not shown| SM23802 |ASSY,LOAD RESISTOR, (PRE-7/95)
Not shown| SM23853 |TOOL, REMOVAL, COVER FASTENERS
Not shown| SM24246 |RACK READING (C3/C4/C5), (PRE-8/01)
Not shown| SM24381 |POWER SUPPLY, PS-7,3-PIN
Not shown| SM24557 |BRUSH ASSY ALTERNATOR,PRESTOLT




	4400PT Assembly Diagram
	4400pt_parts
	4400pt_parts
	4400pt_parts1
	4400pt_parts2
	4400pt_parts3
	4400pt_parts4
	4400pt_parts5
	4400pt_parts6
	4400pt_parts7


